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High strength carburizing steel based on Ni, Mo-free alloy
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resource and supply risk.
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Fig.2 Schematic of relationship between shearing stress distribution and crack initiation.
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Fig.4 Optical microstructures of intergranular oxides and partially hardened structure caused by gas-carburizing.
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Fig.6 Roller pitting test result of developed steel.
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Fig.8 Optical microstructures of intergranular oxides
and partially hardened structure caused by gas-
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